
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

 
ORDER R5-2015-0108 

 
WASTE DISCHARGE REQUIREMENTS 

 
FOR 
 

WOODLAND-DAVIS CLEAN WATER AGENCY 
DAVIS WOODLAND REGIONAL WATER TREATMENT FACILITY 

YOLO COUNTY 
 
The California Regional Water Quality Control Regional Board, Central Valley Region, 
(hereafter Central Valley Water Board) finds that: 
 
1. On 11 June 2014, the Woodland-Davis Clean Water Agency (WDCWA) submitted a 

Report of Waste Discharge (RWD) for the land application of wastewater generated 
at the Davis Woodland Regional Water Treatment Facility (RWTF) in the City of 
Woodland.  An addendum to the RWD was submitted on 14 January 2015 and 
additional information was submitted on various dates in March and May 2015. 
 

2. The Woodland-Davis Clean Water Agency (hereafter “Discharger”) owns and 
operates the facility that generates the waste and the land discharge areas and is 
responsible for compliance with these Waste Discharge Requirements (WDRs).    

 
3. The facility is at 855 County Road 102 in the City of Woodland (Section 35, T10N, 

R2E, MDB&M).  The facility occupies Assessor’s Parcel Numbers (APN) 
027-390-07 (treatment facility and west drying beds) and 027-390-022 (east drying 
beds), as shown on Attachment A, which is attached hereto and made part of this 
Order by reference.   

Facility and Discharge 
4. The Davis Woodland RWTF is a new facility that will treat water from the 

Sacramento River for distribution to the cities of Woodland and Davis and the 
University of California, Davis.  The RWTF will be designed for an average daily 
flow of 25.3 million gallons per day (mgd) and a peak daily flow of 30 mgd.  The 
facility will be located at the site that was previously the City of Woodland Water 
Pollution Control Facility North Ponds 1 – 9, which were last used as sludge 
stabilization ponds prior to 2010.   
 

5. Water treatment will consist of flash mixing, sand ballasted clarification, ozonation, 
granular media filtration, and final disinfection with free chlorine.  The treatment 
system will be equipped to add a number of chemicals at various stages of 
treatment.  A process flow schematic for the treatment and disposal system is 
shown on Attachment B, which is attached hereto and made part of this Order by 
reference.   

 

 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2015-0108 -2- 
WOODLAND-DAVIS CLEAN WATER AGENCY 
DAVIS WOODLAND REGIONAL WATER TREATMENT FACILITY 
YOLO COUNTY 
 
 
6. Residual handling facilities include gravity thickeners for the underflow from the 

sand ballasted clarification process.  Up to 389,000 gpd of underflow from the 
thickeners will be sent to the solids drying beds for settling/decanting and 
evaporation.  Free water will be decanted and conveyed to the backwash 
equalization basin, where it will be mixed with filter backwash water and returned to 
the water treatment process or gravity thickeners.   

7. There will be four clay-lined solids drying beds, each excavated to a depth of 
approximately 8.0 feet.  The west drying beds, Ponds 1 and 2, will be located within 
the fenced facility site.  Ponds 1 and 2 will have a combined surface area and 
storage capacity of approximately 12.9 acres and 93.6 acre-feet, respectively at 
2-feet of freeboard.  The east drying beds, Ponds 3 and 4, will be located east of 
the RWTF, at the site that was once the location of emergency lagoons used for 
storage and partial treatment of process wastewater from an existing tomato 
cannery (currently Pacific Coast Producers).  There has been no waste discharged 
to the former lagoons in over 10 years.  Ponds 3 and 4 will have a combined 
surface area and storage capacity of approximately 14.0 acres and 101.9 acre-feet, 
respectively at 2-feet of freeboard.   

 
8. Operation of the solids drying beds will incorporate filling one bed at a time.  After 

filling, decant will be manually drawn from the beds after initial thickening to speed 
drying time.  The decant water will be recycled through the water treatment 
process.  Thickened sludge will be routed to the next bed while the first one dries.  
With sequential filling, the solids in the first bed will be allowed to dry for 
approximately 1 year prior to having its solids removed and put back online.  Solids 
will be hauled to an off-site permitted landfill.   

9. The Discharger submitted an acceptable water balance that demonstrates 
maximum disposal capacity of the solids drying beds.  Based on the proposed 
sludge operations and the ability to decant any excess storm water from the solids 
drying beds to the water treatment system, imposing a minimum freeboard 
requirement on all ponds is sufficient to prevent an overflow or berm failure and no 
flow limitation is required.   

10. A summary of the chemical use in the treatment process is presented below.  Ferric 
chloride, ozone, polymers, sodium hypochlorite, and phosphoric acid will be fed into 
the system continuously.  Hydrogen peroxide and sodium hydroxide will be fed in 
periodically.  Provisions for an aqueous ammonia storage and feed system will be 
provided in case it is determined to provide process treatment benefits (for 
secondary disinfection).  Chemical application points are shown in the process flow 
schematic on Attachment B.   



WASTE DISCHARGE REQUIREMENTS ORDER R5-2015-0108 -3- 
WOODLAND-DAVIS CLEAN WATER AGENCY 
DAVIS WOODLAND REGIONAL WATER TREATMENT FACILITY 
YOLO COUNTY 
 
 

Parameters Primary Use Application Points 

Average 
Active Dose 

(mg/L) 

Annual 
Usage 

(gallons) 
Ferric 
Chloride 

Coagulant -  Raw water at the flash mix 
stage. 

30 485,000 

Hydrogen 
Peroxide 

Oxidizer -  Ozonated water. 
-  Filter influent and backwash 

supply lines. 

0.5 12,000 

Sodium 
Hydroxide 

pH Adjustment -  Raw water at the flash mix 
stage.  

-  Disinfected finished water. 

28 336,000 

Sodium 
Bisulfite 

Quench Residual 
Oxidant 

- Downstream end of the Ozone 
Contactors. 

0.65 12,000 

Sodium 
Hypochlorite 

Disinfection - Suction of In-Plant Pump 
Station. 

- Discharge of the In-Plant 
Pump Station. 

- Suction of the finished water 
pumps. 

- Feed to Ozone Contactor. 
- Backwash water supply line. 

3.0 183,000 

Phosphoric 
Acid 

Prevent and/or 
retard scale 

formation and 
corrosion in the 

water distribution 
system 

- Finished water for corrosion 
control in distribution system. 

- Backwash water supply line. 

3.0 22,000 

Anionic 
Polymer 

Flocculant - Influent sand ballasted clarifier 
tank. 

0.5 4,200 

Cationic 
Polymer 

Solids thickening - Gravity thickener influent. 
- Solids drying beds. 

5.0 2,200 

Nonionic 
Polymer 

Filter aid - Filter influent. 0.04 340 

 
11. The RWD provided characterization of the raw water and the wastewater entering 

the solids drying beds, which is presented in the table below for select constituents.  
The raw water quality data was based on Sacramento River water samples 
collected between August 2009 and December 2010. 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2015-0108 -4- 
WOODLAND-DAVIS CLEAN WATER AGENCY 
DAVIS WOODLAND REGIONAL WATER TREATMENT FACILITY 
YOLO COUNTY 
 
 

 Potential Average Concentration, mg/L unless specified 
Constituents WQO Raw Water Estimated Wastewater 
pH, std units 
(field measurement) 

6.5 – 8.53 6.9 6.9 

Total Dissolved Solids 4501 - 1,0004 133 233 
Ammonia as N -- 0.08 0.08 
Nitrate as N 101 ND -- 
Chloride 1061 – 5004 8.9 8.9 
Sodium 691 14.3 14.3 
Sulfate 2503 – 5004 10.5 10.5 
Iron, dissolved 0.33 0.065 0.065 
Manganese, dissolved 0.053 0.0035 0.0035 
WQO denotes Water Quality Objective.  NA denotes not analyzed.  ND denote not detect at or above the 
reporting limit.  “—“ value not available or not provided. 

1 Lowest Agricultural Water Quality Goal. 
2 Primary Maximum Contaminant Level. 
3 Secondary Maximum Contaminant Recommended Level. 
4 Secondary Maximum Contaminant Upper Level. 

a. Based on the above data, both the raw water and wastewater are of high 
quality, though the water treatment process will increase the overall salinity of 
the water.  The Discharger estimated the wastewater TDS concentration 
based on worse case salinity increases due to the chemical additions in the 
treatment process.  Increases in sodium, sulfate, and chloride concentrations 
in the wastewater are anticipated to be low.   

b. Ferric chloride is used as a coagulant in the water treatment process.  When 
applied to the raw water, ferric chloride will convert to ferric hydroxide.  Any 
iron produced will be in a solid state, and therefore increases of dissolved iron 
concentrations in the wastewater are not anticipated.  

c. Aqueous ammonia may be used to help balance disinfection efficiency and 
reduce formation of potential disinfection by-products during the ozonation 
treatment process.  Increases of ammonia in the wastewater are not 
anticipated because the ammonia will volatilize during the ozonation process.  

Site-Specific Conditions 
12. The RWTF site slopes from a ridge running east/west in the middle of the site to the 

north and to the south where it drains into the the City of Woodland Storm Water 
Detention Pond.  The site elevation ranges from 25 to 39 feet above mean sea 
level.   
 

13. The facility is currently within the 100-year FEMA floodplain designation.  The 
Woodland-Davis Clean Water Agency is in the process of a Map Revision to have 
the facility site removed from this designation.  



WASTE DISCHARGE REQUIREMENTS ORDER R5-2015-0108 -5- 
WOODLAND-DAVIS CLEAN WATER AGENCY 
DAVIS WOODLAND REGIONAL WATER TREATMENT FACILITY 
YOLO COUNTY 
 
 
14. Surficial soils consist of clay extending to depths of approximately 90 feet below 

ground surface (bgs) with some shallow layers of sand with gravel at depths of 
approximately 8 to 16 feet bgs.  Estimated rate of infiltration is approximately 
4.0 x 10-5 feet/day. 

 
15. The average annual precipitation for Yolo County is approximately 16.8 inches and 

the 100-year precipitation is approximately 33.1 inches.  The reference 
evapotranspiration rate for the area is approximately 57.0 inches per year. 

 
16. The area surrounding the RWTF is a mix of municipal, commercial/business, and 

agricultural properties.  The City of Woodland Water Pollution Control Facility is 
located just south of the RWTF and there are several businesses on County Road 
102 and East Gibson Road.  Most of the surrounding area is agricultural.  Rice and 
alfalfa are grown on the nearby properties.  Reclamation District 2035 supplies 
irrigation water from the Sacramento River to the surrounding area. 

Groundwater Conditions 
17. Subsurface soils at the site are generally clayey soil with some zones of sandy 

material.  According to the Web Soil Survey published by the United States 
Department of Agricultural Natural Resources Conservation Service, the site is 
located in an area where there are two predominate soil series:  Sycamore complex 
and Pescadero silty clay. 

a. The Sycamore soil series consists of silty clay loam and silty clay with a 
moderately high saturated hydraulic conductivity (0.20 to 0.57 in/hr).   

b. The Pescadero soil series consists of silty clay, silty clay loam, and stratified 
loam to silty clay loam with a very low to moderately low saturated hydraulic 
conductivity (0.0 – 0.06 in/hr). 

18. Based on available information, depth to groundwater ranges approximately 10 feet 
(northeastern part of the site) to 20 feet (south western part of the site) below the 
ground surface.  In addition, groundwater elevation data monitored by the City of 
Woodland Water Pollution Control Facility show that the groundwater flow direction 
is generally towards the east and northeast.1  Depth to groundwater and 
groundwater flows may be influenced by nearby irrigation pumping.   

 
19. A geotechnical investigation was performed for the project.  Eight monitoring wells 

were constructed from soil borings that were drilled during this investigation.  These 